
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/09/5737                                     Dated: 30-09-2024 

Dated of Test: 03-10-2024 
 
To 

Manager Material (Engr) 
Central Material Testing Laboratories 
Defence Housing Authority Islamabad - Rawalpindi 
 

 
Subject: - CALIBRATION OF HYDRAULIC JACK WITH PRESSURE GAUGE 
                   (MARK: TFL/09/5737) (Page # 1/1)      
    
Reference to your Letter No. DHAI-R/QA Sec/Central Lab/Ph-I, dated: 30/09/2024 on the 
subject cited above. One Hydraulic with Pressure Gauge as received by us has been calibrated. 
The results are tabulated as under: 
         
                  Total Range          :                    Zero  -                    9000 (Psi) 
         Calibrated Range :                    Zero  -                     7000 (Psi) 
 

Hydraulic Jack Reading 
(Psi) 

1000 2000 3000 4000 5000 6000 7000 

Calibrated Load (kg) 11000 20700 30800 40700 50600 60900 70600 

Calibrated Pressure (Psi) 954 1795 2671 3530 4388 5282 6123 

            The Ram Area of Jack = 164 cm2    

       



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Manager Planning and Developers 
Noon Developers & Marketing 
Canal Heights 3-B, Block B, Noon Avenue, New Muslim Town, Lahore. 
 

Reference # CED/TFL 5747 (Dr. Rizwan Azam)    Dated: 01-10-2024 
Reference of the request letter # 4400/0930        Dated: 30-09-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.373 3 0.374 0.11 0.110 3360 4480 67400 67490 89800 90000 1.00 12.5 

2 0.369 3 0.372 0.11 0.108 3260 4450 65400 66290 89200 90500 1.10 13.8 

- - - - - - - - - - - - - - P
re
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- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
Master Consulting Engineers (Pvt) Ltd. 
Construction of 07-Storey Residential Block Having Minimum 100 Rooms with Attached 
Bathroom Facilities at Gurdwara Janamsthan Nankana Sahib. 
   

Reference # CED/TFL 5755 (Dr. Rizwan Azam)    Dated: 02-10-2024 
Reference of the request letter # NKB/RE/MCE/Steel/19   Dated: 01-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.382 3/8 0.378 0.11 0.112 3590 4860 72000 70480 97400 95500 1.30 16.3   

2 0.382 3/8 0.378 0.11 0.112 3440 4760 69000 67450 95400 93400 1.20 15.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 

  

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sr. Project Manager 
AAA Partnership Pvt. Ltd. 
JDW Tower Lahore. 
   

Reference # CED/TFL 5757 (Dr. Rizwan Azam)    Dated: 02-10-2024 
Reference of the request letter # AAA/RO/MMK/109/2024   Dated: 01-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 3410 4480 68400 70190 89800 92300 1.50 18.8   

2 0.364 3 0.369 0.11 0.107 3410 4590 68400 70220 92000 94600 1.20 15.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Al-Hadeed Corporation 
Lahore 
(Construction of Shell F.S Yateem Khans Lahore.) 
   

Reference # CED/TFL 5760 (Dr. Rizwan Azam)    Dated: 02-10-2024 
Reference of the request letter # AHC/780/15    Dated: 01-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.366 3 0.370 0.11 0.108 3790 4740 76000 77650 95000 97200 1.00 12.5   

2 0.367 3 0.371 0.11 0.108 3670 4540 73600 75020 91000 92900 0.90 11.3  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Site Engineer 
Team Overc’s 
Construction a High Rise Building “Opera Mall” at Bahria Orchard Phase 4 Lahore. 

 
Reference # CED/TFL 5761 (Dr. Nauman Khurram)   Dated: 02-10-2024 
Reference of the request letter # Nil      Dated: 02-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re

ak
in

g 
L

oa
d

 

Yield Stress 
(psi) 

Ultimate Stress 
(psi) 

E
lo

n
ga

ti
on

 

S
r.

 N
o.

 

(l
b

s/
ft

) 

N
om

in
al

 
(#

) 

A
ct

u
al

 
(i

n
ch

) 

N
om

in
al

 

A
ct

u
al

 

(kg) (kg) 

N
om

in
al

 

A
ct

u
al

 

N
om

in
al

 

A
ct

u
al

 

(i
n

ch
) %

 E
lo

n
ga

ti
on

 

R
em

ar
k

s 

1 0.364 3 0.369 0.11 0.107 3410 4510 68400 70170 90400 92800 1.30 16.3 

 

2 0.373 3 0.374 0.11 0.110 3470 4640 69600 69720 93000 93300 1.40 17.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Salman Developers 
Lahore 
(Mian Numan Sb House Land Breeze.) 
   

Reference # CED/TFL 5762 (Dr. Rizwan Azam)    Dated: 02-10-2024 
Reference of the request letter # Nil      Dated: 02-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.357 3 0.365 0.11 0.105 3060 4400 61400 64310 88200 92500 1.10 13.8   

2 0.379 3 0.377 0.11 0.112 3110 4560 62400 61480 91400 90200 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 

  

 
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
The Punjab Employees Social Security Institution, Lahore  
(SSH Faisalabad) 

 
Reference # CED/TFL 5763 (Dr. Rizwan Azam)   Dated: 02-10-2024 
Reference of the request letter # SS.DC(178)/388   Dated: 02-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2023 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.376 3/8 0.375 0.11 0.110 3690 4740 74000 73670 95000 94700 1.20 15.0 

 

2 0.375 3/8 0.374 0.11 0.110 3670 4740 73600 73480 95000 94900 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory  
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Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Benedetto Enterprises 
Construction Project Sheikhupura. 

 
Reference # CED/TFL 5765 (Dr. Rizwan Azam)    Dated: 02-10-2024 
Reference of the request letter # Nil      Dated: 01-10-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  03-10-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.364 3 0.369 0.11 0.107 2440 4170 48900 50300 83600 86000 1.20 15.0 

2 0.354 3 0.364 0.11 0.104 2420 4180 48500 51300 83800 88700 1.00 12.5 

- - - - - - - - - - - - - - F
F

 S
te

el
 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory   
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University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

Ref: CED/TFL/10/5766                                                  Dated: 03-10-2024 

Date of Test: 03-10-2024 
 
To, 
 Executive Project Manager 
 China Civil Engineering Construction Corporation 
 Pakistan Branch Office 

 
Subject: - CALIBRATION OF ROCK BOLT PULL-OUT MACHINE 
                  (MARK: TFL/10/5766)    
Reference to your Letter No. CCECC/PAK/DASUFIELD/KKH-01/24-186, Dated: 
28/09/2024 (ICB No. DASU-KKH-01) on the subject cited above. One Rock Bolt Pull-
out Machine (30 Ton S/A Holl-o-Cylinder RC # 302, C 3118K, 066200530275   8) with 
Pressure Gauge (G2535L, Sr # 4132354015, Model-213.53.63, Art No. 7524111, Pump No. 
P-392) as received by us has been calibrated. The results are tabulated as under: 
        
        Total Range           :                    Zero  -            10000 (Psi) 
          Calibrated Range :                    Zero  -              8000 (Psi)  
 

Hydraulic Jack Reading (Psi) 1000 2000 3000 4000 5000 6000 7000 8000 

(k g) 3400 6600 9700 13050 16550 19700 22950 26150 
Calibrated Load  

(kN) 33 65 95 128 162 193 225 257 

Calibrated Pressure (Psi) 1038 2015 2962 3985 5053 6015 7008 7985 

The Ram Area of Jack = 46.58 cm2  

  


